X28 =t

VERTICAL MILLING MACHINE

1§4¥$ JJ

Operation Manual

WWW.AHCTJX.COM lit X1 B PR 2 5

Citie Machinery Co., Ltd.



40 B 5 A T 1

FEARATYEAZ T BB AL LA K ) G 5

TR B I AN AE AR IR 55 ) 2 AF

WS . RBRHLAG5 1T ILEE %

(@) O
L < CTMACH B wwwancrxcom oemonn CE B hS
P I“- ! i Agllinthhine
-'-.,__ . ‘AN Max. drilling diameter 28mm
e ] BAEHIGES | Max. face milling capacity 63mm
e = BAHEEES | Max. vertical milling capacity. 16mm
b x indle taper
b * E::E,ﬁ@ :zing:e :pieds E130~600rpm H:425~2500rpm
:' | BHINE Motor 1.5kw
! B Voltage Vv
el L =B DATE WIS SARIAL NO.
HHH
o MMM BPRAE Citie Machinery Co., Ltd.
| O
ZH
TG 660X 156mm
AT 350mm
AT 160mm
TAEG 7 AT HE 280mm
FHIERATE 80mm
TS TAE & RO & 310mm
Bt MT3
3 BB BUR A R (L2 /4) +45°
Bk BE LM e 360°

F b (2)

100-600/425-2500rpm

CENSIRTIE: 1.5KW
Vi~ 330KG
BHE~ 375KG




BE R

ERE S |

A

1. AWM RISI AR AR, WRTR, BIETE.

2. AEWSEH, @A THER. ADNEHE. TR JER TAE. LRSI RZITFEH.
3. AVUEHTBEAN. B, REZ. B, B ILSE 2 M.

4, i) R F TE, DR IE S AR e . X 5K 5274 BE 5 4 I IE 5 72

5. BN ESREM R, FEIEKAIEKCZ 7T, BRSNS H L, DURNETE .

ER!

1 ANOPR R ERIR F RIS, Eifmid b g 3K, 15 57 RERE A 75
%o
2. HLEsH AT H gc A ATAIRS B FRIS AT 15 . W BRAEAS TRt R BAT M B, 5 EES
EEE IR

3. L HS, AREKEMEEAE, XEE RSP ARAEF .

I 23

N T AL A 22 2SR IR S (TR B A b, EE TR R IR — S SORAB M A AR
W7, DMETERTA s b gRA5 IS () 2L nl .

NS 2 AT A AT AR 2 T AN U () AR B, A P 38 R SR K PR B st 2 TE IR b 175 10

1179
FHR B A TE VL 2%, SR )5 ) S.ALE.# 10 YT THE M BT A e, B S.ACE.#30 JEE il
T T . JTFHLRT— & BAENL I 4T

I A EHURTEE:
FUAR 3RO AR & HEAT AR AR 1] - v B LA (S 25 B S b (1l e 40«



IV B54:
R B A B VL AS , AR5 FTE I g B A i L, RN i A e . LA —
& BN LA U o

V R AH:
FFRFGAL T SAAE 2, AL N A

VI TEE#HATERRE:
LA G B e AR ] i3k 5 R DU I AL T AR B R IR S5 A 00 BR A R AT R B E AR AT
ITHEEEES

VI AT TAE G AR E

TAR G s B3 — N KU SR, WS A — D IRTIRET . HR BT M MR, B
FIH PR TAE G RHRB RS R TAF AL, I/ MR IRz, 375 Ko A
IRz, WRBGERE, &AL .

VIIERs: J8 RIS 5714 (1 15

il 5 B IR A R iR B AL AR

X THE. B B:

A AR G B P, B SIAE S SRR, PR OGS s, LAY i sty
PEEORIAE, JF AR /N3RS IR BEECE DI E o $2 RR B AL, T #0 RE S 3R 10 20, 3E 2
Mt n e B 0 77, DR DA IR Ao e DR A 8 PR I

TAR G FFATATAL T BRI AT T, AT ZA S, IRk

X RETHEE:
WRIMEGWT: PR Rt kSO, BAFRBE, P IRTRT . ERTE
SIE, TAFG U] URAARE T .

XI PrEps:
PRE TR R T8 REBE . FARSCEE, WG 22AT —BReHE, A T e v e ) e SRET, L
LA IRRE, W R X . SRS SRR T AR ER T

XI 222 F LA BESE B2 Hr DASR i -
L2 B AE 5 BT R8N S B HOMR L o 33 e s LN T P - A RA T Bt 4L, SR A4k 7 2
B B O BE M IR E, R HL R B, AR AR T R A

X EHEFHAYEMEEHRS:

MUkA N AOFWNERS, AMEHEERAN, REFWBEER, Tk ERE.
T43 RO FE B LS~ A BT o B R FH I S 7 B (R 200 B T AR HORS A b T4 AR [ A7
FEo 43 RARERER 7 (80 BB RER 47T 20 NS BRE I A [ 7

XVI ML ERE A R
3 E RS AL R BB T Ee AL A I A6 . 3 ] FEem H Fir B 5 A& B UE R, o



TP ERAERS, SRR TS, TR T DU RSy

XV B PTBR BRiE

FAFE =Bk B DA S8 A, T8RSk AT DU A IR 90° o FATFRESK LIRS IR,
SEARSKTT LR 120° 5 RS T S B ke . FHLANBE Sk A AR, RN ER LA Sk
BARLE [ — A fe e ah i b



VERTICAL MILLING MACHINE X28

Table size 660X 156mm
Longitudinal travel 350mm
Cross travel 160mm
Vertical knee travel 280mm
Quill travel 80mm
Max.distance spindle to table 310mm
Spindle taper MT3
Vertical head tilting angle(R&L) +45°
Ram swivelling angle 360°
Spindle speeds(2) 100-600/425-2500 rpm
Drive motor 1.5KW
Net weight(approx) 330KG
Shipping weight 375KG

REFERENCE DIMENSIONS:

! \ | i
il
i
i =
4 o
S
— 1 F
..... i : ]! ! ! : (_:( \
= o B —




FEATURES:

1. Model is a compact vertical milling machine. It is easy to set
up . the controls are designed for operator convenience with
dual table hand wheel.

2+ It is very practical for technical schools, small parts
productions, toolrooms, R&D work, maintenance shops and even
hobby use.

3. Themachine is idealy suited for many operations, including
milling, compound angle milling, engraving, drilling and jid
boring.

4. All “ways” are hand scraped for perfect bearing and
alignment. the table is ground for perfect square ness.

5. Castings are high strength material. they are aged for several
months, before normalizing and tempering, tominimize

deformation.

NOTICE

1. Remove protective crating and sikds carefully, in the event of
damage 1in transit,contact our representative and the
transportation company making delivery.

2. The machine is carefully inspected and tested in operation by

Q. C. personnel before it leaves our factory. if any defects are



found on delivery write us directly.

35 Read the catalogue and become familiar wih the parts locations
on the drawings as it will be easier to understand this
operator’ s manual.

I INSTALLATION:

To set the machine on a solid concrete foundation,it’ s
advisable to apply a little grout to touch up any unevenness
in the concrete in order to get a solid foundation at all points.
When setting machine on a floor that has any surface
irregularities, shims should be used to correct this condition
to the greatest extent possible.

II PRE-LUBRICATION:

Thoroughly clean the machine with gasoline or kerosene, then
lubricate all the slide ways with S.A.E.

#10 and gears with S.A. E. #30 lubricant. be sure the machine is
lubricated properly before starting.

[IT LEVELLING MACHINES:

Set machines by levelling the work table lengthwise and
crosswise with a precision levelling instrument (refer to the
test readings in the attached test records).

IV INSPECTION:

Inspect the machine with the attached original testing records



for reference.

V SWITCH BOX:

Switch box is located on the left side of the column, ou—off only.

VI ADJUSTMENT OF TABLE FEED TRAVEL:
Table longitudinal and cross feed can be set for any travel
distance by adjusting stop set screws that are located in front
of table and at the right side of knee.

VI ADJUSTMENT OF TABLE GIB:
The table is provided with a full length tapered gib in the
saddle with an ad justing screw on each end. to take up gib tighten
the two screws untill a slight drag is felt when moving the table
by hand. if the table is not tight enough, loosen the adjusting
screw on small end, and tighten up adjusting screw on big end. if
feel is too tight, reverse the adjusting procedures.

VI ADJUSTMENT OF SADDLE AND KNEE GIBS:
To tighten gibs the same method as described above is used

IX CLAMPING TABLE, SADDLE AND KNEE:
Whenmilling with longitudinal table feed only, it is advisable
to clamp the knee with the column and the saddle with the knee
to add rigidity to these members and provide for heavier cuts
with a minimum of vibration. the saddle locking lever is located

on the left side of saddle to the operator, apply clamping



pressure properly, as this will hold saddle sufficiently rigid.
The table clamping levers are located in front of saddle an
should always be clamped when longitudinal movement is not
required.
The knee clamping lever is at the left side of knee, leave
clamped at all times unless the knee is in operation.

X REMOVING TABLE:
Remove the table as follows:hand wheel, dial hplder, bearing
bracket, turn the lead screw all way,so thatit can be
removed. complete all the steps then the table can be
disassembled easily.

XI REMOVING SADDLE:
Remove as follows:hand wheel, dial holder, bearing bracket, turn
the leadscrew all the way, loosen set screw on the middle of
saddle, take off the lead screw nut, and draw saddle gib out. the
saddle can then be removed.

XI MOUNTING MOTOR AND SHIFTING BELTS FOR SPEEDS:
Motor is mounted on a plate hinged to the pulley housing. release
the belt set unit by turning the handle at the side of motor, then
shift belts to proper speed as desired , then tighten the belt
set unit,a speed change chart is attached inside the pully

cover.



XIIT QUILL LOCK AND VERTICAL FEED:

XVI

The handle at the right lower corner of the head is the quill
lock. when vertical feed is not in use, set the handle to lock
the quill and make the head more stable.

The micrometer depth stop is graduated in inches. by utilizing
these simple graduations, it is possible to work very accurately
to different depths. a lock nut under the micrometer nut assures
that the micrometer nut is secured properly.

QUILL CLUTCH OF VERTICAL MILLING HEAD:

The vertical feed is controlled by a hand wheel at the front
of the head and a handle at the right hand of the head. when hand
wheel is in use tighten the clutch lock nut by hand, or loosen
it for handle operation, use hand wheel for fine feeds, handle

for fast feeds.

XV VERTICAL HEAD AND TEE ADAPTER:

Vertical milling head can be tilted 90° on each side by
loosening the four locking bolts on tee adapter. loosen two set
bolts on the adapter, the vertical milling head can then be
swivelled 120° ;tighten the set bolts after swiveling. the motor
and milling head must tilt together for the motor and head are

suspended on the same pulley housing.



NVIOVIA  ONIdIM

98
S6
AS

V) L INA 13 NY4i-IWN LI
1d
[ ] [ ]
L o Zlle
¢0S 3 -
g = =
C > EM
/108 0| @ S AL+
g a = Waa
= v
Z o | 0D
IV ﬁA_LNmm " VS
¥
:.Q }% "
LINY _] |
Al z
| T gk L0y B g) |
185 08S 140







-10 -

Main parts list

NO PART DESCRIPTION QTY
1 ZX5015-01-01 Base 1
2 ZX5015-02-01 Column 1
3 GB/T70.1-2000 Hex bolt M14x50 4
4 Washer M14 4
5 Washer M14 4
6 ZX5015-03-02 Elevation lead screw set nut 1
7 GB/T70.1-2000 Cap screw M6x20 3
8 ZX5015-03-03 Elevation leadscrew 1
9 GB/T1096-2003 Key 6x20 1
10 GB/T310-1995 Ball bearing 51204 1
11 ZX5015-03-05 Elevation bearing base 1
12 GB/T70.1-2000 Hex bolt M6x20 2
13 GB/T276-1994 Ball bearing 6204-2RS 1
14 ZX45-02-03 Elevation gear 1
15 GB/T858-1988 Spanner washer 20 1
16 GB/T810-1988 Spanner nut M20x1.5 1
17 ZX5015-01-01 Elevation work table 1
18 ZX5015-03-12 Gib 1
19 ZX5015-03-13 Gib adjust screw 6
20 ZX5015-04-02 Cross leadscrew 1
21 GB/T1096-2003 Key 5x20 1
22 GB/T276-1994 Ball bearing 6004-2RS 1
23 ZX5015-04-04 Bearing bracket 1
24 GB/T276-1994 Ball bearing 51104 1
25 GB/T118-2000 Pin 8x25 2
26 GB/T70.1-2000 Hex bolt M6x16 2
27 GB/T858-1988 Spanner washer 20 1
28 GB/T810-1988 Spanner nut M20x1.5 1
29 ZX5015-05-06 Graduated dial 1
30 GB/T73-1985 Adjust screw M6x16 1
31 ZX5015-06-40 Hand wheel 1
32 ZX5015-06-41 Handle 4
33 Handle screw 4
34 ZX5015-03-10 Elevation crank 1
35 GB/T894.1-1986 Special retaining ring 17 1
36 Spring 1
37 | ZX5015-03-10D.2 Elevation handle clutch 1
38 GB/T77-2000 Screw 1
39 ZX5015-08-02D Adjust nut 2




-11 -

Main Breakdown

NO PART DESCRIPTION QTY
40 ZX45-01-06C Graduated dial 2
41 ZX5015-08-01D Bush 2
42 GB/T70.1-2000 Hex bolt M6x25 8
43 ZX5015-08-03D Adapter sleeve 2
44 GB/T276-1994 Ball bearing 6004-2RS 1
45 ZX5015-03-07D Elevation shaft 1
46 GB/T1096-2003 Key 5x20 1
47 GB/T1096-2003 Key 6x20 1
48 ZX5015-03-05D Gear shaft sleeve 1
49 GB/T70.1-2000 Cap screw M8x20 4
50 GB/T276-1994 Ball bearing 6004-2RS 1
51 ZX45-02-03 Elevation gear 1
52 GB/T858-1988 Spanner washer 20 1
53 GB/T810-1988 Spanner nut M20x1.5 1
54 Splash guard 1
55 ZX5015-04-03 Cross leadscrew nut 1
56 GB/T70.1-2000 Hex bolt M5x25 1
57 ZX5015-03-15 Washer 1
58 GB/T70.1-2000 Hex bolt M6x20 1
59 Saddle 1
60 Splash guard 1
61 Splash guard 1
62 GB/T70.1-2000 Cap screw M5x12 4
63 ZX30-04-10 Fixed block 1
64 GB/T70.1-2000 Hex bolt M6x16 2
65 Adjust screw 3
66 ZX5015-04-09 Gib 1
67 ZX5015-05-03 Longitudinal leadscrew nut 1
68 GB/T70.1-2000 Hex bolt M5x25 2
69 ZX5015-05-02 Longitudinal leadscrew 1
70 ZX5015-05-01 Work table 1
71 GB/T1096-2003 Key 5x20 1
72 ZX5015-05-04 Longitudinal bearing bracket 2
73 GB/T70.1-2000 Hex bolt M6x50 4
74 GB/T118-2000 Pin 8x50 4
75 GB/T276-1994 Ball bearing 6204-2RS 1
76 GB/T894.1-1986 Special retaining ring 17 1
77 ZX5025-05-09 Gib 1
78 Cabinet base 1
79 Oil pan 1




-12 -

Main Breakdown

NO PART DESCRIPTION QTY
80 GB/T70.1-2000 Hex bolt M10x45 4
81 Washer 10 4
82 | ZX7550C-08-03D Clutch 1
83 | ZX7550C-08-05B Spring 2
84 | ZX7550C-08-04B Spacer bush 2
85 ZX5015-08-06D Handwheel 2
86 ZX5015-08-07D Washer 2
87 GB/T70.1-2000 Cap screw M6x12 2
88 ZX5015-08-05D Graduated dial 1
89 GB/T308-84 Steel ball 1
90 JZ08-026-11 Spring 1
91 GB/T70.1-2000 Cap screw M6x8 1
92 ZX5015-08-04D Clutch 2
93 GB/T810-1988 Spanner nut M20x1.5 1
94 GB/T858-1988 Spanner washer 20 1
95 GB/T276-1994 Ball bearing 6204-2RS 1
96 GB/T1096-2003 Key 5x16 1
97 GB/T70.1-2000 Screw M6x16 2
98 ZX30-04-09 Retaining ring 2
99 ZX30-04-08 Nut M6 2
100 ZX5015-07-03 Rear column cover 1
101 GB67-76 Screw M6x12 6
102 Power feed (optional)
103

104

105

106

107

108

109

110

111

112

113

114

115

116

117

118

119




-13-




-14 -

Head parts list

NO PART DESCRIPTION QTY
1 ZX5015-06-02 Spindle head 1
2 ZX5015-06-01 Rocker arm bridge 1
3 ZX5015-06-47 Motor bracket 1
4 ZX5025-06-09 Motor plate 1
5 Motor 1
6 ZX5015-06-42.2 Shield plate 1
7 ZX5015-06-42.1 Shield plate 1
8 Spindle 1
9 ZX30-05-28 Cover 1
10 GB/T297-1994 Bearing 30207 1
11 ZX5025-06-03 Spindle sleeve 1
12 GB/T297-1994 Bearing 30206 1
13 GB/T858-1988 Lock washer 30 1
14 ZX5025-06-04.1 Lock nut M30x1.5 1
15 GB/T893.1-1986 Retaining ring 75 1
16 GB/T276-1994 Ball bearing 6009 1
17 GB/T276-1994 Ball bearing 6009 1
18 ZX30-05-19 Spindle cover 1
19 GB67-76 Screw M5x12 3
20 ZX5025-06-05 Shaft 1
21 ZX5015-06-24 Pulley 1
22 ZX5015-06-38.1 Nut 1
23 ZX5015-06-38.2 Lock nut 1
24 ZX5015-06-21 Nut 1
25 GB/T70.1-2000 Hex bolt M5x16 3
26 ZX5015-06-22 Left cover 1
27 ZX5015-06-18 Clutch 1
28 ZX5015-06-15 Spring 1
29 ZX5025-06-17 Gear 1
30 GB/T1096-2003 Key 6x15 1
31 ZX5025-06-06 Gear shaft 1
32 ZX5015-06-27 Spring 1
33 ZX5015-06-16 Right cover 1
34 | JB/T7940.4-1995 Oil cup 1
35 GB/T70.1-2000 Hex bolt M5x20 3
36 GB/T894.1-1986 Retaining ring 19 1
37 ZX5015-06-37.1 Hand base 1
38 GB/T70.1-2000 Hex bolt M8x25 1
39 GB/T6175-2000 Hex nut M10 1




-15-

Head parts list

NO PART DESCRIPTION QTY
40 ZX5015-06-37.2 Handle 1
41 JB/T7271.5-1994 Hand set M10x50 1
42 ZX5025-06-19 Gear shaft 1
43 GB/T1096-2003 Key 4x20 1
44 GB/T301-1995 Ball bearing 51102 1
45 ZX5015-06-20 Shaft sleeve 1
46 GB/T70.1-2000 Screw M5X16 3
47 GB/T301-1995 Ball bearing 51102 1
48 GB/T6173-2000 Hex nut M14x1.5 2
49 ZX5015-06-36 Graduated dial 1
50 ZX5105-05-07 Adjust screw 1
51 ZX5015-06-39 Handwheel 1
52 GB/T70.1-2000 Screw M5x16 1
53 Handle 1
54 ZX5025-06-33 Lock handle 1
55 Lock screw 1
56 ZX5025-06-30 Lock set 1
57 ZX5015-06-32 Spacer bush 1
58 ZX5025-06-31 Lock set 1
59 GB/T70.1-2000 Screw M6X12 1
60 GB/T70.1-2000 Screw M6X12 1
61 ZX5015-06-29.2 Limit plate 1
62 GB/T70.1-2000 Screw M5x16 1
63 ZX5015-06-13 Spring 1
64 ZX5015-06-29.2 Limit nut 2
65 ZX5015-06-29.1 Leadscrew 1
66 ZX5015-06-07 T bolt M10x40 2
67 GB/T97.1-2002 Washer 10 2
68 GB/T889.1-2000 Hex nut M10 2
69 ZX5015-06-07 T bolt M10x40 3
70 GB/T97.1-2002 Washer 10 3
71 GB/T889.1-2000 Hex nut M10 3
72 ZX5015-06-07 T bolt M10x40 2
73 GB/T97.1-2002 Washer 10 2
74 GB/T889.1-2000 Hex nut M10 2
75 ZX5015-06-12 Pin 1
76 ZX5015-06-13 Spring 1
77 ZX5015-06-11 Bush 1
78 | ZX5015-06-14-01 Screw 1
79 GB/T97.1-2002 Washer 8 4




-16-

Head parts list

NO PART DESCRIPTION QTY
80 GB/T5782-2000 Hex bolt M8x20 4
81 GB/T1096-2003 Key 8X35 1
82 ZX5015-06-10 Small Spindle 1
83 GB/T6175-2000 Hex nut M12 1
84 | ZX5015V-06-05.2 Spacer bush 1
85 Magnetic beads 4
86 The probe holder 1
87 Searching unit 1
88 GB/T70.1-2000 Screw M4X16 2
89 GB/T70.1-2000 Hex bolt M6x35 2
90 ZX5015V-06-26 Motor pulley 1
91 GB/T70.1-2000 Screw M8X10 2
92 GS: V13X1395 1
93 Connect plate 1
94 GB/T70.1-2000 Screw M6X12 2
95 GB/T70.1-2000 Screw M6X12 1
96 Connect plact 40x40 2
97 GB/T70.3-2000 Screw Mbx12 8
98 Electrical cabinet 1
99 GB/T70.1-2000 Screw M5X6 1
100 GB/T70.1-2000 Screw M5X5 1
101 ZX5025-05-18 Pull rod 7/16”-20 1
102 ZX30-05-28 Cushion 1
103 1
104 1
105 1
106 1
107 1
108 1
109 1
110

111

112

113

114

115

116

117

118

119




wE A=

9% fa

RE

Sl

ACTUAL
TESTITEMS INSPECTION DIAGRAM ALLOWABLE TOLERANCE| MEASUREMENT
THEENTEE EE
Straightness of uppersurface of table 0.08
[ ]
MM S A FETE 0.02/100
Parallelism of table surface in cross movement gp—
TEEHmBERNTTE g
TEE ADAPTERParallelism of table in longitudinal movement T 0.06
L Sp—— ) |
e T
ITEEHmAMEREHNEEE Tr—‘]"
Perpendicularity of table longitudonal an cross movement I
‘ E;_ _‘i 0.04/300
—— I
EEBMH ré‘ i 1
Right and left direction E |\ 0.05/100
THAEHHN TS LRE —
NEEE
Squareness of movement of
main spindle head to upper
surface of table o R
SR 1
Forward an backword 005/1 00
direction
EHAME
Right and left direction 0.05/300
IfFe LRESTHPOL . 4
NEEE
Squareness of upper surface of
table to center line of main FIEMGEESH
spindle dan backword
Forward an backwor 005/300

direction




JANN] VAN AN\ A i IoREN
KIS 116 & E RE S]]
ACTUAL
TESTITEMS INSPECTION DIAGRAM ALLOWABLE TOLERANCE | MEASUREMENT
FihsEER Rk Th
Spindle taper hold run-out a. 001 5
b.0.02
EGHR
Right and left direction 0.05/100
e A -
BXTERENNEEE
Linearity of verticed
movement ofknee
AENEIR A M -L
Forward an backword
direction l 005/1 00




I mEx  cTmacH MtEX

NEMAE  RECHMNERE T RKX
HEMLL:0566-2029818
NEIHFFE :ct4282155@163.com

HNBERBA LN R, CEANAMNER"RURFRNES, NrRBENERFSSEREFHE,
BN RERTE” RERBRPES,
REMRV, REUMR. 0. RETEAFTLEHNRLAFRHEMEETES .

WWW.AHCTJX.COM



	铣床精度检验表
	页 1
	页 2

	
	页 1

	封底
	页 1




